
 

www.kocurek.com 
 

 

 

 
T: +44 (0)1473 217477 
E: sales@kocurek.co.uk 

E: spares@kocurek.co.uk 

24 Arkwright Road 
Hadleigh Road Industrial Estate 

Ipswich, Suffolk IP2 0UB 

 

 
 
 
 

Spare Parts Catalogue: 
 
 

(Manufactured by Kocurek Excavators Ltd.) 
 
 

Machine Designation/Type: Kobelco SK350LC-11 with Demo Spec 
 
 

Documentation Part No.: 21061492 
Documentation Issue No.: Issue 1 

Documentation Issue Date: 27/03/25 
 
 
 

 



1

1

2

2

3

3

4

4

5

5

6

6

7

7

8

8

A A

B B

C C

D D

E E

F F

T
h

is
 d

ra
w

in
g

 e
m

b
o

d
ie

s 
co

n
fid

e
n

tia
l i

n
fo

rm
a

tio
n

 a
n

d
 is

 t
h

e
 p

ro
p

e
rt

y 
o

f 
K

O
C

U
R

E
K

 E
C

A
V

A
T

O
R

S
 L

td
., 

to
 w

ho
m

 th
e 

co
py

rig
ht

 b
el

on
g

s.
T

h
is

 d
ra

w
in

g
 m

a
y 

n
o

t 
b

e
 c

o
p

ie
d

 o
r 

u
se

d
 f

o
r 

a
n

y 
p

u
rp

o
se

 o
th

e
r 

th
a

n
 t

h
a

t 
fo

r 
w

h
ic

h
 it

 w
a

s 
m

a
d

e
 a

va
ila

b
le

, 
e

xc
e

p
t w

ith
 th

e 
pr

io
r 

w
rit

te
n 

co
ns

en
t o

f K
O

C
U

R
E

K
 E

X
C

A
V

A
T

O
R

S
 L

td
.,

&
 p

ro
vi

si
o

n
 o

f 
th

is
 d

ra
w

in
g

 d
o

e
s 

n
o

t 
g

ra
n

t 
a

n
y 

ri
g

h
ts

 u
n

d
e

r 
a

n
y 

in
d

u
st

ri
a

l p
ro

p
e

rt
y 

ri
g

h
ts

 o
f K

O
C

U
R

E
K

 E
X

C
A

V
A

T
O

R
S

 L
td

., 
no

r 
of

 a
n

y 
th

ird
 p

a
rt

y.

FABRICATION TOLERANCE
EXCEPT WHERE OTHERWISE

STATED TO ISO 13920:2023 CLASS A

ANGLES ± 1°
≤

400
±1

>400
≤1000

±2

>1000
≤2000

±3

>2000
≤4000

±4

>4000
≤8000

±5

>8000
≤12000

±6

>12000
≤16000

±7

DRG.
NO:

T
IT

LE
:MATERIAL:

FINISH:

www.kocurek.com

UNITS (UOS):

SCALE:DOCUMENT TYPE:

SHEET INFO:

IF IN DOUBT ASK!

DO NOT
SCALE

CONFORMS
TO BS 8888

DRAWN: DATE: APPROVED:

21061489

GA - DEMO SPEC
KOBELCO SK350

(FIRST SEEN ON SM22351)

OGM 03/09/24 AJF

-
-

-

ASSEMBLY
-

MILLIMETRES A3 1 1



SPECIALIST IN THE DESIGN AND 
MANUFACTURING OF CUSTOMISED
EXCAVATOR EQUIPMENT

Level Ref.: Part No.: Qty.: Description:

0 21061489 1 GA - DEMO SPEC. - KOBELCO SK350LC-11
>1 71271767 1 CYLINDER DRESSED ASSY RHS - 105 R 160 B 2115 C 1535 S 3650 O
>>2 07051011 4 BOLT - M10 X 70 HEX HD 8.8 BZP TO DIN 931
>>2 07051606 2 BOLT - M16 X 45 HEX HD 8.8 BZP TO DIN 931
>>2 07051609 4 BOLT - M16 X 60 HEX HD 8.8 ZINC TO DIN 931
>>2 07331003 8 BOLT - M10 X 30 SKT CAP HD  BZP 12.9 TO DIN 912
>>2 07331210 4 BOLT - M12 X 65 CAP HD SKT ZINC 12.9 TO DIN 912
>>2 07331211 4 BOLT - M12 X 70 CAP HD SKT BZP 12.9 TO DIN 912
>>2 07331213 4 BOLT - M12 X 80 CAP HD SKT ZINC 12.9 TO DIN 912
>>2 07331215 2 BOLT - M12 X 100 CAP HD SKT ZINC 12.9 TO DIN 912
>>2 07401614 4 NUT - M16 NYLOC TYPE T BZP TO DIN 985
>>2 07451022 12 WASHER - M10 ZINC SQ SPRING 
>>2 07451222 14 WASHER - M12 STL SPRING REC SEC ZINC
>>2 07451620 10 WASHER - M16 PLAIN TYPE A BZP TO DIN 125A
>>2 07451622 2 WASHER - M16  SPRING REC SEC ZINC
>>2 33003835 1 PIPE W'MENT - 1" 6000 PSI FLANGE x 1" PIPE x 1" 3000 PSI FLANGE
>>2 33003836 1 PIPE W'MENT - 1" 6000 PSI FLANGE x 1" PIPE x 1" 3000 PSI FLANGE
>>2 66030228 4 PIPE CLAMP H/D BODY 5-S 32MM 
>>2 66030241 2 PIPE CLAMP H/D TOP  5-S (COVER PLATE DP C3)
>>2 66031302 2 PIPE/GREASE CLAMP - DOUBLE
>>2 66031308 2 SINGLE PIPE CLAMP INSERT - 1" (I/D 31.75mm)
>>2 66031315 1 PLATE - DOUBLE PIPE CLAMP COVER
>>2 71271769 1 CYLINDER ASSY - 105 R 160 B 2115 C 1535 S 3650 O
>>>3 07120151 2 GREASE NIPPLE - 1/8" BSP HP4 MBF-01901C
>>>3 07120152 1 GREASE NIPPLE - 1/4" BSP
>>>3 07331614 16 BOLT - M16 X 80 CAP HD SKT BZP 12.9 TO DIN 912
>>>3 07451622 16 WASHER - M16  SPRING REC SEC ZINC
>>>3 71080056 2 SEAL - BACKUP RING - 90 I/D X 95 O/D X 1.3 WIDE
>>>3 71080057 1 SEAL - MAIN GLAND - 105 I/D X 125 O/D X 12 WIDE
>>>3 71080058 1 SEAL - SECONDARY GLAND - 105 I/D X  120.5 O/D X 6.3 WIDE
>>>3 71080059 3 SEAL - GUIDE - 105 I/D X  110 O/D X 14.8 WIDE
>>>3 71090006 1 LOCK NUT - LH M70 X 105 O/D 20 LG
>>>3 71090008 1 LOCK WASHER - 71 I/D 105 O/D 1.2 LG
>>>3 71090073 1 O RING - 90 I/D x 3 DIA
>>>3 71090086 2 SEAL - PISTON GUIDE - 160 BORE X 153 I/D X 20 WIDE
>>>3 71090087 1 SEAL - PISTON MAIN - 160 BORE X 140.5 I/D X 16 WIDE
>>>3 71090089 2 O RING - 149.3 I/D x 5.7 DIA 
>>>3 71090093 1 SEAL - WIPER - 105 ROD X 121 O/D X 9 WIDE
>>>3 71090226 1 PISTON - FOR 105 ROD X 160 BORE
>>>3 71090227 1 CUSHION RING - 90.2 I/D X 114.85 O/D X 63 LG
>>>3 71271091 1 ROD W'MENT - 105 DIA X 1984.25 LG
>>>3 71271770 1 CYLINDER TUBE W'MENT - 160 BORE
>>>3 71271772 1 GLAND - FOR 160 BORE 105 ROD
>>>3 71271773 3 SEAL - BACKUP RING - 150 I/D X 160 O/D X 1.6-1.8 THK  - BS 1493-57 (SUITS O-RING 71090089)
>>>3 71990173 2 DUST SEAL - 100 I/D 115 O/D 7 THK
>>>3 71990180 2 DUST SEAL - 110 I/D 125 O/D 8 THK
>>>3 85010917 1 CIRCLIP - (CIRTEQ RB120)
>>>3 97010021 1 BUSH - 110 I/D 125 O/D 114 LG (BRONZE AB2)
>>>3 97010464 1 BUSH - 100 I/D 115 O/D 116 LG (BRONZE AB2)
>>2 71300005 4 SEAL - SAE FLANGE - 1"
>>2 86001024 1 PLATE - HALF CLAMP - 190 O/D TUBE
>>2 86001596 2 PLATE - HALF CLAMP - TO SUIT 190 O/D TUBE
>>2 86001996 2 CLAMP W'MENT - 190 O/D TUBE
>>2 86002000 1 PLATE - HALF CLAMP - 190 O/D TUBE
>>2 89020004 1 PORT SPACER 1" 6000 PSI (YP) - 15mm THK
>>2 97071007 1 VALVE BOOM LOCK - 1" 6000 SAE / 1" 3000 SAE (CHECK VALVE)
>>2 97071234 4 HOSE FLANGE SPLIT 1" 3000 SERIES (FL CLAMP 1" 44.5 3000PSI)
>1 71271768 1 CYLINDER DRESSED ASSY LHS - 105 R 160 B 2115 C 1535 S 3650 O
>>2 07051011 4 BOLT - M10 X 70 HEX HD 8.8 BZP TO DIN 931
>>2 07051606 2 BOLT - M16 X 45 HEX HD 8.8 BZP TO DIN 931
>>2 07051609 4 BOLT - M16 X 60 HEX HD 8.8 ZINC TO DIN 931
>>2 07331003 8 BOLT - M10 X 30 SKT CAP HD  BZP 12.9 TO DIN 912
>>2 07331210 4 BOLT - M12 X 65 CAP HD SKT ZINC 12.9 TO DIN 912
>>2 07331211 4 BOLT - M12 X 70 CAP HD SKT BZP 12.9 TO DIN 912
>>2 07331213 4 BOLT - M12 X 80 CAP HD SKT ZINC 12.9 TO DIN 912
>>2 07331215 2 BOLT - M12 X 100 CAP HD SKT ZINC 12.9 TO DIN 912
>>2 07401614 4 NUT - M16 NYLOC TYPE T BZP TO DIN 985
>>2 07451022 12 WASHER - M10 ZINC SQ SPRING 
>>2 07451222 14 WASHER - M12 STL SPRING REC SEC ZINC

21061492 - Partial Spare Components List for; Kobelco SK350LC-11 with Demo Spec

See Appendix at end of this list for drawing to accompany assemblies marked in bold.  Document order is as found on list.  Multiple instances of common drawings may not be included. Not all parts shown on
drawings are spares supported items.  Parts represented as individual part numbers on a drawing may be supplied in the form of a kit where deemed appropriate. Kocurek reserve the right to substitute any 

parts or assemblies shown for suitable equivalents without prior notice. "Level Ref" refers to position of assembly or item in structured product assembly - ie a level 3 (>>>3) item is a sub-part or sub-assembly
of a level 2 (>>2) sub-assembly.

21061492
Remember; always quote your "SM" reference number 

when ordering spare parts! PAGE 1 OF 3



SPECIALIST IN THE DESIGN AND 
MANUFACTURING OF CUSTOMISED
EXCAVATOR EQUIPMENT

>>2 07451620 10 WASHER - M16 PLAIN TYPE A BZP TO DIN 125A
>>2 07451622 2 WASHER - M16  SPRING REC SEC ZINC
>>2 33003833 1 PIPE W'MENT - 1" 6000 PSI FLANGE x 1" PIPE x 1" 3000 PSI FLANGE
>>2 33003834 1 PIPE W'MENT - 1" 6000 PSI FLANGE x 1" PIPE x 1" 3000 PSI FLANGE
>>2 66030228 4 PIPE CLAMP H/D BODY 5-S 32MM 
>>2 66030241 2 PIPE CLAMP H/D TOP  5-S (COVER PLATE DP C3)
>>2 66031302 2 PIPE/GREASE CLAMP - DOUBLE
>>2 66031308 2 SINGLE PIPE CLAMP INSERT - 1" (I/D 31.75mm)
>>2 66031315 1 PLATE - DOUBLE PIPE CLAMP COVER
>>2 71271769 1 CYLINDER ASSY - 105 R 160 B 2115 C 1535 S 3650 O
>>>3 07120151 2 GREASE NIPPLE - 1/8" BSP HP4 MBF-01901C
>>>3 07120152 1 GREASE NIPPLE - 1/4" BSP
>>>3 07331614 16 BOLT - M16 X 80 CAP HD SKT BZP 12.9 TO DIN 912
>>>3 07451622 16 WASHER - M16  SPRING REC SEC ZINC
>>>3 71080056 2 SEAL - BACKUP RING - 90 I/D X 95 O/D X 1.3 WIDE
>>>3 71080057 1 SEAL - MAIN GLAND - 105 I/D X 125 O/D X 12 WIDE
>>>3 71080058 1 SEAL - SECONDARY GLAND - 105 I/D X  120.5 O/D X 6.3 WIDE
>>>3 71080059 3 SEAL - GUIDE - 105 I/D X  110 O/D X 14.8 WIDE
>>>3 71090006 1 LOCK NUT - LH M70 X 105 O/D 20 LG
>>>3 71090008 1 LOCK WASHER - 71 I/D 105 O/D 1.2 LG
>>>3 71090073 1 O RING - 90 I/D x 3 DIA
>>>3 71090086 2 SEAL - PISTON GUIDE - 160 BORE X 153 I/D X 20 WIDE
>>>3 71090087 1 SEAL - PISTON MAIN - 160 BORE X 140.5 I/D X 16 WIDE
>>>3 71090089 2 O RING - 149.3 I/D x 5.7 DIA (FPM75-51414-ERIK)
>>>3 71090093 1 SEAL - WIPER - 105 ROD X 121 O/D X 9 WIDE
>>>3 71090226 1 PISTON - FOR 105 ROD X 160 BORE
>>>3 71090227 1 CUSHION RING - 90.2 I/D X 114.85 O/D X 63 LG
>>>3 71271091 1 ROD W'MENT - 105 DIA X 1984.25 LG
>>>3 71271770 1 CYLINDER TUBE W'MENT - 160 BORE
>>>3 71271772 1 GLAND - FOR 160 BORE 105 ROD
>>>3 71271773 3 SEAL - BACKUP RING - 150 I/D X 160 O/D X 1.6-1.8 THK  - BS 1493-57 (SUITS O-RING 71090089)
>>>3 71990173 2 DUST SEAL - 100 I/D 115 O/D 7 THK
>>>3 71990180 2 DUST SEAL - 110 I/D 125 O/D 8 THK
>>>3 85010917 1 CIRCLIP - (CIRTEQ RB120)
>>>3 97010021 1 BUSH - 110 I/D 125 O/D 114 LG (BRONZE AB2)
>>>3 97010464 1 BUSH - 100 I/D 115 O/D 116 LG (BRONZE AB2)
>>2 71300005 4 SEAL - SAE FLANGE - 1"
>>2 86001024 1 PLATE - HALF CLAMP - 190 O/D TUBE
>>2 86001596 2 PLATE - HALF CLAMP - TO SUIT 190 O/D TUBE
>>2 86001996 2 CLAMP W'MENT - 190 O/D TUBE
>>2 86002000 1 PLATE - HALF CLAMP - 190 O/D TUBE
>>2 89020004 1 PORT SPACER 1" 6000 PSI (YP) - 15mm THK
>>2 97071007 1 VALVE BOOM LOCK - 1" 6000 SAE / 1" 3000 SAE (CHECK VALVE)
>>2 97071234 4 HOSE FLANGE SPLIT 1" 3000 SERIES (FL CLAMP 1" 44.5 3000PSI)
>1 21061494 1 BASE BOOM ASSY - (4.4m) - KOBELCO SK350-11
>>2 07050603 18 BOLT - M6 X 30 HEX HD 8.8 BZP TO DIN 931
>>2 07050608 4 BOLT - M6 X 55 HEX HD 8.8 BZP TO DIN 931
>>2 07051605 12 BOLT - M16 X 40 HEX HD 8.8 BZP TO DIN 931
>>2 07330803 16 BOLT - M8 X 30 CAP HD SKT BZP 12.9 TO DIN 912
>>2 07331003 8 BOLT - M10 X 30 SKT CAP HD  BZP 12.9 TO DIN 912
>>2 07331211 20 BOLT - M12 X 70 CAP HD SKT BZP 12.9 TO DIN 912
>>2 07331219 4 BOLT - M12 X 140 CAP HD SKT BZP 12.9 TO DIN 912
>>2 07331407 48 BOLT - M14 X 50 CAP HD SKT ZINC 12.9 TO DIN 912
>>2 07331408 24 BOLT - M14 X 55 CAP HD SKT  ZINC 12.9 TO DIN 912
>>2 07451222 24 WASHER - M12 STL SPRING REC SEC ZINC
>>2 07451620 12 WASHER - M16 PLAIN TYPE A BZP TO DIN 125A
>>2 07451622 12 WASHER - M16  SPRING REC SEC ZINC
>>2 18110291 1 BRACKET - HOSE MOUNT 
>>2 21061495 1 BASE BOOM FURN W'MENT - (4.4m) - KOBELCO SK350-11
>>2 33001515 4 1 1/2" SAE (6000 PSI) PIPE W'MENT (BENT) - 1 1/2" 6000 SAE x 1 1/2" PIPE x 1 1/2" 6000 SAE (O-RING)
>>2 33001538 2 1 1/2" SAE (6000 PSI) PIPE W'MENT (BENT) - 1 1/2" 6000 SAE x 1 1/2" PIPE x 1 1/2" 6000 SAE (O-RING)
>>2 33001539 1 3/4" BSP PIPE W'MENT (BENT) - 3/4" BSP x 3/4" PIPE x 3/4" BSP
>>2 33001540 1 3/4" SAE (3000 PSI) PIPE W'MENT (BENT) - 3/4" 3000 SAE x 3/4" PIPE x 3/4" 3000 SAE
>>2 33001541 1 1/2" SAE (3000 PSI) PIPE W'MENT (BENT) - 1/2" 3000 SAE x 1/2" PIPE x 1/2" 3000 SAE
>>2 33001542 1 1/2" SAE (3000 PSI) PIPE W'MENT (BENT) - 1/2" 3000 SAE x 1/2" PIPE x 1/2" 3000 SAE
>>2 33001552 2 12L PIPE (BENT)
>>2 33001553 1 12L PIPE (BENT)
>>2 33001554 1 12L PIPE (BENT)
>>2 33001967 1 8mm PIPE
>>2 33001968 1 8mm PIPE
>>2 33001969 1 8mm PIPE
>>2 33001972 1 12mm PIPE
>>2 33001973 1 12mm PIPE
>>2 33001974 1 12mm PIPE
>>2 33001975 1 12mm PIPE
>>2 33001976 1 12mm PIPE
>>2 33001977 1 12mm PIPE
>>2 66030211 14 PIPE CLAMP BODY SINGLE - 8mm (CLAMP HALVES RAPR 108)
>>2 66030213 7 PIPE CLAMP COVER PLATE - 8 OR 12mm (COVER PLATE DP A1)

21061492
Remember; always quote your "SM" reference number 

when ordering spare parts! PAGE 2 OF 3



SPECIALIST IN THE DESIGN AND 
MANUFACTURING OF CUSTOMISED
EXCAVATOR EQUIPMENT

>>2 66030214 8
>>2 66030215 16
>>2 66030216 8
>>2 66031301 4
>>2 66031302 6
>>2 66031303 19
>>2 66031313 8
>>2 66031314 2
>>2 66031315 2
>>2 66031316 7
>>2 71230081 2
>>>3 07331209 8
>>>3 07451220 8
>>>3 07451222 8
>>>3 33050003 2
>>>3 33050401 2
>>>3 71230013 1
>>>3 71230015 2
>>>3 71230071 1
>>>>4 07381203 3
>>>>4 07451222 3
>>>>4 71040010 1
>>>>4 71040012 1
>>>>4 71060014 1
>>>>4 71060015 1
>>>>4 71230075 1
>>>>>5 71230074 1
>>>>>5 71230072 1
>>>>>5 71230073 1
>>>>4 71230078 1
>>>>4 71230079 1
>>>>>5 71230016 1
>>>>>5 71230076 1
>>>>>5 71230077 1
>>>>4 71230080 1
>>>>4 71300098 1
>>>>4 71990096 1
>>>>4 71990097 1
>>>>4 89020046 1
>>2 71300006 3
>>2 71990180 4
>>2 86001018 1
>>2 86001039 2
>>2 86001040 1
>>2 89020427 2
>>2 97010048 2
>>2 97010416 2
>>2 97084049 6
>>2 97084055 1
>>>3 97084062 10
>>>3 97084063 1
>1 21061496 1
>>2 07051606 4
>>2 07451622 4
>>2 31031582 1
>>>3 07051001 8
>>>3 07331206 16
>>>3 07451020 8
>>>3 07451022 8
>>>3 07451222 16
>>>3 21061370 2
>>>3 31030339 4
>>>3 31030681 1
>>>>4 07051207 1
>>>>4 07451220 1
>>>>4 07451222 1
>>>>4 31030684 1
>>>>4 31030687 1
>>>3 31031161 1
>>>3 31031308 4
>>>3 31031583 1
>>>3 31031587 1
>>>3 97085000 4
>>2 31031586 1
>1 21061491 1
>1 21061490 1
>1 21061253 1
>1 21061417 1
>1 21061492 1

21061492

PIPE CLAMP COVER PLATE - 8mm / 12mm (COVER PLATE DP B1)
PIPE CLAMP BODY - 12mm 2W (TWIN CLAMP HALVES RBPR 112) (PAIR)
PIPE CLAMP BODY - 8mm 2W (TWIN CLAMP HALVES RBPR 108)
PIPE/GREASE CLAMP - SINGLE
PIPE/GREASE CLAMP - DOUBLE
PIPE/GREASE CLAMP - TRIPLE
BLANK PIPE CLAMP INSERT
PLATE - SINGLE PIPE CLAMP COVER
PLATE - DOUBLE PIPE CLAMP COVER
PLATE - TRIPLE PIPE CLAMP COVER
LOCKING CYLINDER ASSY DRESSED - 100 DIA PIN (UP TO 45T M/C )
BOLT - M12 X 60 CAP HD SKT BZP 12.9 TO DIN 912
WASHER - M12 PLAIN TYPE A ZINC TO DIN 125A
WASHER - M12 STL SPRING REC SEC ZINC
ADAPTOR - 3/8" BSP MALE X 1/4" BSP MALE REDUCING NIPPLE
SEAL 1/4" BONDED DOWTY WASHER
ANTI-ROTATE PIN 14 DIA X 34 LG SPIROL
LOCK RAM CLAMPING FLANGE - 110 PIN LOCKING CYLINDER
LOCKING CYLINDER ASSY - 100 DIA PIN (UP TO 45T M/C )
SCREW - M12 X  30mm HEX LG HT SET ZINC
WASHER - M12 STL SPRING REC SEC ZINC
SEAL VEE PACK 100 x 120 x 28.5
SEAL - PISTON MAIN - 120 BORE X 105 I/D X 12 WIDE
O RING - 109.3 I/D x 5.7 DIA BS 4518-1093-57 NBR70
BACKUP RING - 110 I/D x 120 O/D x 1.6-1.8 THK - BS1093-57/E (SUITS O RING 71060014)
JOINT PIN ASSY
PISTON
ROD
PIN - 4O DIA
LOCKING TUBE GLAND
LOCKING TUBE ASSY
O RING - 134.5 I/D 3.0 DIA -  BS 4518-1345-30 - NBR 70
LOCKING CYLINDER END
LOCKING CYLINDER TUBE - 120 I/D 160 O/D 305.2 LG
LOCKING PLATE (Y.P)
O RING NITRILE 59 X 5mm NBR70
SEAL WIPER PW 40 48.6 X 5.5
SEAL - MAIN GLAND SI/L 40/50 X 110
BRONZE GUIDE RING - 119.85 O/D 104.6 I/D 12.6 LNG
SEAL - SAE FLANGE - 1 1/4"
DUST SEAL - 110 I/D 125 O/D 8 THK
SWITCH PLATE W'MENT - (SEE INFO)
BRIDGE W'MENT
PIPE BRIDGE W'MENT
PIPE CLAMP SPACER (3W) - SEE 89020453
BUSH - 110 I/D 125 O/D 144 LG (BRONZE AB2)
BUSH - 110 I/D 125 O/D 130 LG (BRONZE AB2)
Q/R COUPLING (FLANGED) - PROBE 1.25" X 6000 SAE
FIXED PLATE + MALE COUPLINGS - 10 WAY
MALE 1/2" COUPLING FOR CONNECTOR - (FIXED CARRIER)
FIXED PLATE WITHOUT COUPLINGS GR10-9 ZF
EQUIPMENT ACCESS ASSY - BASE BOOM - KOBELCO SK350-11
BOLT - M16 X 45 HEX HD 8.8 BZP TO DIN 931
WASHER - M16  SPRING REC SEC ZINC
WALKWAY ASSY
BOLT - M10 X 20 HEX HD 8.8 BZP TO DIN 931
BOLT - M12 X 45 CAP HD SKT ZINC 12.9 TO DIN 912
WASHER - M10 PLAIN TYPE A ZINC TO DIN 125A
WASHER - M10 ZINC SQ SPRING
WASHER - M12 STL SPRING REC SEC ZINC
WALKWAY TREADPLATE TYPE USA - 300 x 33"
HAND RAIL CLAMP
HANDRAIL CLAMP ASSY - 113.7 TO 93.8 CRS
BOLT - M12 X 50 HEX HD 8.8 BZP TO DIN 931
WASHER - M12 PLAIN TYPE A ZINC TO DIN 125A
WASHER - M12 STL SPRING REC SEC ZINC
FLAT - 40 x 8 x 176.2 LG (DRILLED)
HANDRAIL CLAMP W'MENT
HANDRAIL W'MENT - 520 CRS
FLAT - 30 x 8 x 285 LG BZP
WALKWAY W'MENT
HANDRAIL W'MENT
STOP END PLASTIC Tubeclamp 133B Plastic Stop Ends 33.7mm O/D
PLATE - FOOT BARRIER
SCHEMATIC - ELECTRIC 
SCHEMATIC - HYDRAULIC 
DATASHEET - TRANSPORT - M/J - KOBELCO SK350LC-9
OPERATORS MANUAL - DEMO SPEC. - KOBELCO SK350LC-9
SPARES CATALOGUE - BASE BOOM & CYLINDERS - KOBELCO SK350-11 

Remember; always quote your "SM" reference number
   when ordering spare parts! PAGE 3 OF 3



DETAIL A

DETAIL B

DETAIL C

DETAIL D

TRANSPORT DIMENSIONS

DETAIL E

DETAIL F

DETAIL G

DETAIL H

D

C

B

A

H

G

F

E

ITEM PART No DESCRIPTION QTY

1 07050603 BOLT - M6 x 30 HEX HD 8.8 BZP 18

2 07050608 BOLT - M6 X 55 HEX HD 4

3 07051605 BOLT - M16 x 40 HEX HD 8.8 12

4 07120152 GREASE NIPPLE - 1/4" BSP 5

5 07330803 BOLT – M8 x 30 CAP HD SKT BZP 12.9 16

6 07331003 BOLT – M10 x 30 CAP HD SKT BZP 12.9 8

7 07331211 BOLT – M12 x 70 CAP HD SKT BZP 12.9 20

8 07331219 BOLT – M12 x 140 CAP HD SKT BZP 12.9 4

9 07331407 BOLT – M14 x 50 CAP HD SKT BZP 12.9 48

10 07331408 BOLT – M14 x 55 CAP HD SKT BZP 12.9 24

11 07451222 WASHER - M12 SQ SPRING 24

12 07451620 WASHER - M16 PLAIN 12

13 07451622 WASHER - M16 SPRING 12

14 18110291 MOUNTING BRACKET 1

15 21061495 BASE BOOM FURN W'MENT 1

16 33001515 PIPE W'MENT 4

17 33001538 PIPE W'MENT 2

18 33001539 PIPE W'MENT 1

19 33001540 PIPE W'MENT 1

20 33001541 PIPE W'MENT 1

21 33001542 PIPE W'MENT 1

22 33001552 12L PIPE (BENT) 2

23 33001553 12L PIPE (BENT) 1

24 33001554 12L PIPE (BENT) 1

25 33001967 8mm PIPE 1

26 33001968 8mm PIPE 1

27 33001969 8mm PIPE 1

28 33001972 8mm PIPE 1

29 33001973 12mm PIPE 1

30 33001974 12mm PIPE 1

31 33001975 12mm PIPE 1

32 33001976 12mm PIPE 1

33 33001977 12mm PIPE 1

34 33050002 ADAPTOR - 1/4" BSP M X 1/4" BSP M 2

35 33050004 ADAPTOR - 1/2" BSP M X 1/4" BSP M 4

36 33050006 ADAPTOR - 3/8" BSP MALE UNION 6

37 33050009 ADAPTOR - 1/2" BSP MALE UNION 3

38 33050010 ADAPTOR - 1/2" BSP M X 3/4" BSP M 2

39 33050012 ADAPTOR - 3/4" BSP MALE UNION 2

40 33050013 ADAPTOR - 1" BSP MALE X 3/4" BSP MALE 1

41 33050062 HOSE ADAPTOR 1/4" BSP X 9/16" JIC MALE 2

42 33050091 HOSE ADAPTOR 1/2" BSP MALE 13/16" ORFS MALE 2

ITEM PART No DESCRIPTION QTY

43 33050209 HOSE INSERT 1" BSP 45 DEG SWEPT X 1" 1

44 33050301 BULKHEAD UNION - 3/8" BSP MALE 2

45 33050310 ADAPTOR - 1/4" BSP FEMALE UNION 2

46 33050401 SEAL - 1/4" DOWTY 13

47 33050402 SEAL - 3/8" BSP BONDED DOWTY 22

48 33050403 SEAL - 1/2" BSP BONDED DOWTY 12

49 33050404 SEAL 3/4" BONDED DOWTY 6

50 33050405 SEAL - 1" DOWTY 1

51 33050724 HOSE ADAPTOR 3/4" BSP MALE 1-7/16" ORFS MALE 3

52 33050725 HOSE ADAPTOR 1/2" BSP MALE 3/8" JIS MALE 30 DEG FLARE 1

53 66030211 PIPE CLAMP BODY SINGLE -  8MM 14

54 66030213 PIPE CLAMP COVER PLATE - 8 OR 12MM 7

55 66030214 PIPE CLAMP COVER PLT - 8 & 12mm 2W 8

56 66030215 PIPE CLAMP BODY - 12mm 2W 16

57 66030216 PIPE CLAMP BODY -  8mm 2W 8

58 66031301 PIPE/GREASE CLAMP SINGLE - UNIVERSAL 4

59 66031302 PIPE/GREASE CLAMP DOUBLE - UNIVERSAL 6

60 66031303 PIPE/GREASE CLAMP TRIPLE - UNIVERSAL 19

61 66031306 SINGLE INSERT (1/2") 9

62 66031309 SINGLE INSERT (1 1/4") 18

63 66031313 BLANK INSERT 8

64 66031314 PLATE - SINGLE PIPE CLAMP COVER 2

65 66031315 PLATE - DOUBLE PIPE CLAMP COVER 2

66 66031316 PLATE - TRIPLE PIPE CLAMP COVER 7

67 71230081 LOCK CYLINDER DRESSED ASSY 2

68 71300006 SEAL - SAE FLANGE - 1 1/4" 3

69 71990180 DUST SEAL 4

70 86001018 SWITCH PLATE W'MENT 1

71 86001039 BRIDGE W'MENT 2

72 86001040 BRIDGE W'MENT 1

73 89020427 PLATE - PIPE CLAMP SPACER 2

74 97010048 BUSH - 110 I/D 125 O/D 144 LG 2

75 97010416 BUSH - 110 I/D 125 O/D 130 LG 2

76 97071232 1 1/4" SAE (6000 psi) HOSE SPLIT FLANGE 24

77 97071233 3/4" SAE (3000 psi) HOSE SPLIT FLANGE 4

78 97071271 1/2" SAE (3000 psi) HOSE SPLIT FLANGE 8

79 97083006 Q/R COUPLING - 3/8" BSP FLAT FACED PROBE 2

80 97083007 Q/R COUPLING - 3/8" BSP FLAT FACED CARRIER 2

81 97084049 Q/R COUPLING (FLANGED) - PROBE 1.25" 6

82 97084055 10 WAY MULTIBANK ASSY 1

83 97084102 COMP FITTING - 12L X 3/8"BSP 20

84 97084103 COMP FITTING - 8L x 1/4"BSP 8

DRG.

NO:

T
I
T

L
E

:

MATERIAL:

FINISH:

www.kocurek.com

UNITS (UOS):

SCALE: NTS

RAW

BASE BOOM ASSY

21061494

DOCUMENT TYPE:

PART

SHEET INFO:

A1

IF IN DOUBT ASK!

DO NOT

SCALE

MILLIMETRES

CONFORMS

TO BS 8888

DRAWN:

OGM

DATE:

03/09/24

APPROVED:

AJF

ISS:

11 / 1

1

1

2

2

3

3

4

4

5

5

6

6

7

7

8

8

9

9

10

10

11

11

12

12

13

13

14

14

15

15

16

16

A A

B B

C C

D D

E E

F F

G G

H H

J J

K K

L L

M M

T
h

i
s
 
d

r
a

w
i
n

g
 
e

m
b

o
d

i
e

s
 
c
o

n
f
i
d

e
n

t
i
a

l
 
i
n

f
o

r
m

a
t
i
o

n
 
a

n
d

 
i
s
 
t
h

e
 
p

r
o

p
e

r
t
y
 
o

f
 
K

O
C

U
R

E
K

 
E

C
A

V
A

T
O

R
S

 
L

t
d

.
,
 
t
o

 
w

h
o

m
 
t
h

e
 
c
o

p
y
r
i
g

h
t
 
b

e
l
o

n
g

s
.

T
h

i
s
 
d

r
a

w
i
n

g
 
m

a
y
 
n

o
t
 
b

e
 
c
o

p
i
e

d
 
o

r
 
u

s
e

d
 
f
o

r
 
a

n
y
 
p

u
r
p

o
s
e

 
o

t
h

e
r
 
t
h

a
n

 
t
h

a
t
 
f
o

r
 
w

h
i
c
h

 
i
t
 
w

a
s
 
m

a
d

e
 
a

v
a

i
l
a

b
l
e

,
 
e

x
c
e

p
t
 
w

i
t
h

 
t
h

e
 
p

r
i
o

r
 
w

r
i
t
t
e

n
 
c
o

n
s
e

n
t
 
o

f
 
K

O
C

U
R

E
K

 
E

X
C

A
V

A
T

O
R

S
 
L

t
d

.
,

&
 
p

r
o

v
i
s
i
o

n
 
o

f
 
t
h

i
s
 
d

r
a

w
i
n

g
 
d

o
e

s
 
n

o
t
 
g

r
a

n
t
 
a

n
y
 
r
i
g

h
t
s
 
u

n
d

e
r
 
a

n
y
 
i
n

d
u

s
t
r
i
a

l
 
p

r
o

p
e

r
t
y
 
r
i
g

h
t
s
 
o

f
 
K

O
C

U
R

E
K

 
E

X
C

A
V

A
T

O
R

S
 
L

t
d

.
,
 
n

o
r
 
o

f
 
a

n
y
 
t
h

i
r
d

 
p

a
r
t
y
.

FABRICATION TOLERANCE

EXCEPT WHERE OTHERWISE

STATED TO ISO 13920:2023 CLASS A

ANGLES ± 1°

≤

400

±1

>400

≤1000

±2

>1000

≤2000

±3

>2000

≤4000

±4

>4000

≤8000

±5

>8000

≤12000

±6

>12000

≤16000

±7

ISSUE DATE MOD DRN APP

1 03/09/24

-

OGM AJF

18

17

31

30

32

33

72

81 9 68

70

67

6975

15

6974

47 83

28

29

84

32

33

26

15453

8347

36 47

79 47 36

2627252928

76 10

37

48

35

48

804736

4

43 50 49 40

39

49

38

48

37

48

14

80 47 44

79 47 44

(4720)

(
1

3
2

6
)

(
3

9
2

)

(2522)

(
8

2
6

)

(
1

3
6

8
)

60 11 66 63 62 61 7

59 11 63 62 7

82

5248

5149

51 49

42 48

34

7610

4548354641

38

48

19 77 6

20

21 78 5

16

76

9

60

11

73

66

63

62

7

59

62

61

11

7

65

60 62 61

586461811

3

12

13

71

1 55 56

83 24

8322

8322

8323

2575556

1

54

53

53

27

29

28

26

25

1 54 53

NOTES:

1. NOT ALL PARTS SHOWN/LISTED, INCLUDE ALL NECESSARY HOSES 

CLAMPS AND FIXINGS.

2. PIPES TO SUIT WORKS ORDER, POSITION PARTS NOT SHOWN TO SUIT.

3. SEE WORKS ORDER FOR POSSIBLE ADDITIONAL SERVICES & SPECIAL 

INSTRUCTIONS.

4. POSITION OF CENTRE OF GRAVITY IS APPROXIMATE.

5. PAINT TO SUIT WORKS ORDER.

6. CALCULATED APPROX. WEIGHT (EXCLUDING HOSES) = 2 630 kg.



SECTION A-A (1 : 8)

QTYDESCRIPTIONPART NoITEM

4BOLT - M16 X 45 HEX HD070516061

4WASHER - M16 SPRING074516222

1WALKWAY ASSY310315823

1PLATE - FOOT BARRIER310315864

A

A

1

1

2

2

3

3

4

4

5

5

6

6

7

7

8

8

A A

B B

C C

D D

E E

F F

T
h

i
s
 
d

r
a

w
i
n

g
 
e

m
b

o
d

i
e

s
 
c
o

n
f
i
d

e
n

t
i
a

l
 
i
n

f
o

r
m

a
t
i
o

n
 
a

n
d

 
i
s
 
t
h

e
 
p

r
o

p
e

r
t
y
 
o

f
 
K

O
C

U
R

E
K

 
E

C
A

V
A

T
O

R
S

 
L

t
d

.
,
 
t
o

 
w

h
o

m
 
t
h

e
 
c
o

p
y
r
i
g

h
t
 
b

e
l
o

n
g

s
.

T
h

i
s
 
d

r
a

w
i
n

g
 
m

a
y
 
n

o
t
 
b

e
 
c
o

p
i
e

d
 
o

r
 
u

s
e

d
 
f
o

r
 
a

n
y
 
p

u
r
p

o
s
e

 
o

t
h

e
r
 
t
h

a
n

 
t
h

a
t
 
f
o

r
 
w

h
i
c
h

 
i
t
 
w

a
s
 
m

a
d

e
 
a

v
a

i
l
a

b
l
e

,
 
e

x
c
e

p
t
 
w

i
t
h

 
t
h

e
 
p

r
i
o

r
 
w

r
i
t
t
e

n
 
c
o

n
s
e

n
t
 
o

f
 
K

O
C

U
R

E
K

 
E

X
C

A
V

A
T

O
R

S
 
L

t
d

.
,

&
 
p

r
o

v
i
s
i
o

n
 
o

f
 
t
h

i
s
 
d

r
a

w
i
n

g
 
d

o
e

s
 
n

o
t
 
g

r
a

n
t
 
a

n
y
 
r
i
g

h
t
s
 
u

n
d

e
r
 
a

n
y
 
i
n

d
u

s
t
r
i
a

l
 
p

r
o

p
e

r
t
y
 
r
i
g

h
t
s
 
o

f
 
K

O
C

U
R

E
K

 
E

X
C

A
V

A
T

O
R

S
 
L

t
d

.
,
 
n

o
r
 
o

f
 
a

n
y
 
t
h

i
r
d

 
p

a
r
t
y
.

DRG.

NO:

T
I
T

L
E

:

MATERIAL:

FINISH:

www.kocurek.com

UNITS (UOS):

SCALE: NTS

PAINT

WALKWAY ASSY

21061496

DOCUMENT TYPE:

ASSEMBLY

SHEET INFO:

A3

IF IN DOUBT ASK!

DO NOT

SCALE

MILLIMETRES

CONFORMS

TO BS 8888

DRAWN:

OGM

DATE:

03/09/24

APPROVED:

AJF

ISS:

11 / 1

FABRICATION TOLERANCE

EXCEPT WHERE OTHERWISE

STATED TO ISO 13920:2023 CLASS A

ANGLES ± 1°

≤

400

±1

>400

≤1000

±2

>1000

≤2000

±3

>2000

≤4000

±4

>4000

≤8000

±5

>8000

≤12000

±6

>12000

≤16000

±7

ISSUE DATE MOD DRN APP

1 03/09/24

-

OGM AJF

3

1 2

4

NOTES:

1. PAINT TO SUIT WORKS ORDER.

2. CALCULATED APPROX. WEIGHT = 71 kg.



QTYDESCRIPTIONPART NoITEM

1BOLT - M12 X 50 HEX HD070512071

1WASHER - M12 PLAIN TYPE A074512202

1WASHER - M12 SQ SPRING074512223

1FLAT - 40 x 8 x 176.2 LG (DRILLED)310306844

1HANDRAIL CLAMP W'MENT310306875

1

1

2

2

3

3

4

4

5

5

6

6

A A

B B

C C

D D

DRG.

NO.

SHT

T
I
T

L
E

OF

MATERIAL

FINISH

DRAWN DATE

24 Arkwright Road

Hadleigh Road Ind. Estate

Ipswich  IP2 0UB

Tel.  +44 (0)1473 217477

X.X

X.XX

X.XXX

IF IN DOUBT

ASK

ISS DATE MOD DRN

This drawing embodies confidential information, the 

property of KOCUREK EXCAVATORS Ltd, to whom

the copyright belongs.  This drawing may not be 

copied or used for any purpose other than that for 

which it was made available except with the prior 

written consent of KOCUREK EXCAVATORS Ltd, &

provision of this drawing does not grant any rights 

under any industrial property rights of KOCUREK 

EXCAVATORS Ltd, nor of any third party.

CONFIDENTIAL

`2.0

`0.5

`0.2

ALL DIMS IN mm

UNLESS STATED

OTHERWISE

ANGLES `1~

DIMENSIONS

WITHOUT

TOLERANCE

DO NOT

SCALE

SCALE

02/08/21

1 

1 

CJ

NTS

PAINT

1 02/08/21

-

CJ

    

    

    

    

 

HANDRAIL CLAMP ASSY

31030681

(
3

3
,
7

)

NOTES:

 

1. FOR USE ON HANDRAIL CRS 113,7 (MAX) TO 93,8 (APPROX.).

 

2. PAINT TO SUIT WORKS ORDER.

 

3. CALCULATED APPROX WEIGHT = 1kg.

(174,0)

(
4

9
,
7

)

(
6

2
,
2

)

5

4

1 2 3

80,0 MAX

(113,7)



QTYDESCRIPTIONPART NoITEM

8BOLT - M10 X 20 HEX HD 8.8 BZP070510011

16BOLT – M12 x 45 CAP HD SKT BZP 12.9073312062

8WASHER - M10 PLAIN TYPE A074510203

8WASHER - M10 SPRING074510224

16WASHER - M12 SQ SPRING074512225

2WALKWAY TREADPLATE TYPE USA - 33"210613706

4HAND RAIL CLAMP310303397

1HANDRAIL CLAMP ASSY310306818

1HANDRAIL W'MENT310311619

4FLAT - 30 x 8 x 285 LG3103130810

1WALKWAY W'MENT3103158311

1HANDRAIL W'MENT3103158712

4TUBE INSERT - HANDRAIL9708500013

1

1

2

2

3

3

4

4

5

5

6

6

7

7

8

8

A A

B B

C C

D D

E E

F F

T
h

i
s
 
d

r
a

w
i
n

g
 
e

m
b

o
d

i
e

s
 
c
o

n
f
i
d

e
n

t
i
a

l
 
i
n

f
o

r
m

a
t
i
o

n
 
a

n
d

 
i
s
 
t
h

e
 
p

r
o

p
e

r
t
y
 
o

f
 
K

O
C

U
R

E
K

 
E

C
A

V
A

T
O

R
S

 
L

t
d

.
,
 
t
o

 
w

h
o

m
 
t
h

e
 
c
o

p
y
r
i
g

h
t
 
b

e
l
o

n
g

s
.

T
h

i
s
 
d

r
a

w
i
n

g
 
m

a
y
 
n

o
t
 
b

e
 
c
o

p
i
e

d
 
o

r
 
u

s
e

d
 
f
o

r
 
a

n
y
 
p

u
r
p

o
s
e

 
o

t
h

e
r
 
t
h

a
n

 
t
h

a
t
 
f
o

r
 
w

h
i
c
h

 
i
t
 
w

a
s
 
m

a
d

e
 
a

v
a

i
l
a

b
l
e

,
 
e

x
c
e

p
t
 
w

i
t
h

 
t
h

e
 
p

r
i
o

r
 
w

r
i
t
t
e

n
 
c
o

n
s
e

n
t
 
o

f
 
K

O
C

U
R

E
K

 
E

X
C

A
V

A
T

O
R

S
 
L

t
d

.
,

&
 
p

r
o

v
i
s
i
o

n
 
o

f
 
t
h

i
s
 
d

r
a

w
i
n

g
 
d

o
e

s
 
n

o
t
 
g

r
a

n
t
 
a

n
y
 
r
i
g

h
t
s
 
u

n
d

e
r
 
a

n
y
 
i
n

d
u

s
t
r
i
a

l
 
p

r
o

p
e

r
t
y
 
r
i
g

h
t
s
 
o

f
 
K

O
C

U
R

E
K

 
E

X
C

A
V

A
T

O
R

S
 
L

t
d

.
,
 
n

o
r
 
o

f
 
a

n
y
 
t
h

i
r
d

 
p

a
r
t
y
.

DRG.

NO:

T
I
T

L
E

:

MATERIAL:

FINISH:

www.kocurek.com

UNITS (UOS):

SCALE: NTS

RAW

WALKWAY ASSY

31031582

DOCUMENT TYPE:

ASSEMBLY

SHEET INFO:

A3

IF IN DOUBT ASK!

DO NOT

SCALE

MILLIMETRES

CONFORMS

TO BS 8888

DRAWN:

OGM

DATE:

03/09/24

APPROVED:

AJF

ISS:

11 / 1

FABRICATION TOLERANCE

EXCEPT WHERE OTHERWISE

STATED TO ISO 13920:2023 CLASS A

ANGLES ± 1°

≤

400

±1

>400

≤1000

±2

>1000

≤2000

±3

>2000

≤4000

±4

>4000

≤8000

±5

>8000

≤12000

±6

>12000

≤16000

±7

ISSUE DATE MOD DRN APP

1 03/09/24

-

OGM AJF

11

6

7 2 5

9

12

8

1313410

(
1

2
0

6
,
9
)

(929,8) (615,7)

9
0

0

510 297 520

NOTES:

1. CALCULATED APPROX. WEIGHT = 67 kg.



PIN ENGAGED

PIN DISENGAGED

3D VIEW

SECTION A-A

1

1

2

2

3

3

4

4

5

5

6

6

7

7

8

8

A A

B B

C C

D D

E E

F F

DRG.
NO.

SHT

TI
TL

E

OF

MATERIAL

FINISH

DRAWN DATE

24 Arkwright Road
Hadleigh Road Ind. Estate
Ipswich  IP2 0UB
Tel.  +44 (0)1473 217477

X.X
X.XX
X.XXX

IF IN DOUBT
ASK

ISS DATE MOD DRN

This drawing embodies confidential information, the 
property of KOCUREK EXCAVATORS Ltd, to whom
the copyright belongs.  This drawing may not be 
copied or used for any purpose other than that for 
which it was made available except with the prior 
written consent of KOCUREK EXCAVATORS Ltd, &
provision of this drawing does not grant any rights 
under any industrial property rights of KOCUREK 
EXCAVATORS Ltd, nor of any third party.

CONFIDENTIAL

`2.0
`0.5
`0.2

ALL DIMS IN mm
UNLESS STATED

OTHERWISE

ANGLES `1~

DIMENSIONS
WITHOUT

TOLERANCE

DO NOT
SCALE

SCALE
20/09/12

1 
1 

JWC
-

-
1 25/09/12 - JWC
2 26/05/16 4226 HAB
    
    
    

 

LOCKING CYLINDER ASSY

71230071

QTYMASSDESCRIPTIONPART NoITEM
30.04 kgSCREW - M12 X 30 HEX HD073812031
30.00 kgWASHER - M12 SQ SPRING074512222
10.09 kgMULTIPLE GLAND SEAL710400103
10.03 kgPISTON HEAD SEAL710400124
10.01 kgO RING710600145
10.00 kgBACK UP RING710600156
125.68 kgJOINT PIN ASSY712300757
15.11 kgLOCKING GLAND712300788
126.82 kgLOCKING TUBE ASSY712300799
12.28 kgPLATE - LOCK7123008010
10.00 kgO RING7130009811
10.00 kgSEAL WIPER7199009612
10.01 kgROD SEAL7199009713
10.30 kgBRONZE GUIDE RING8902004614

A

A

(263)

(53)

(209)

7

9 8

10

1

2

11

1213

14

43

NOTES:
 

1. ASSEMLE BRONZE SUPPORT RING IN TWO HALVES AROUND RECESS.
 

2. REPLACE SEALS AS COMPLETE KIT. USE SEAL KIT 71271025.
 

3. CALCULATED APPROXIMATE WEIGHT = 61 kg

(1
00

)

(1
85

)

5 6

(1
85

.0
)

(398)



SECTION A-A

1

1

2

2

3

3

4

4

5

5

6

6

A A

B B

C C

D D

DRG.
NO.

SHT

TI
TL

E

OF

MATERIAL

FINISH

DRAWN DATE

24 Arkwright Road
Hadleigh Road Ind. Estate
Ipswich  IP2 0UB
Tel.  +44 (0)1473 217477

X.X
X.XX
X.XXX

IF IN DOUBT
ASK

ISS DATE MOD DRN

This drawing embodies confidential information, the 
property of KOCUREK EXCAVATORS Ltd, to whom
the copyright belongs.  This drawing may not be 
copied or used for any purpose other than that for 
which it was made available except with the prior 
written consent of KOCUREK EXCAVATORS Ltd, &
provision of this drawing does not grant any rights 
under any industrial property rights of KOCUREK 
EXCAVATORS Ltd, nor of any third party.

CONFIDENTIAL

2.0
0.5
0.2

ALL DIMS IN mm
UNLESS STATED

OTHERWISE

ANGLES 1

DIMENSIONS
WITHOUT

TOLERANCE

DO NOT
SCALE

SCALE
20/09/12

1 
1 

JWC
-

-
1 26/09/12 - JWC
    
    
    
    

 

JOINT PIN ASSY

71230075

QTYMASSDESCRIPTIONPART NoITEM
11.94 kgPISTON712300741
120.96 kgROD712300722
12.83 kgPIN712300733

A A

ISO VIEW

3

1

2

313.2( )
363.4( )

635.2500.25

10
0.

0
(

)

40
.0

(
)

11
9.

47
5

(
)



SECTION A-A

3D VIEW

1

1

2

2

3

3

4

4

5

5

6

6

A A

B B

C C

D D

DRG.
NO.

SHT

TI
TL

E

OF

MATERIAL

FINISH

DRAWN DATE

24 Arkwright Road
Hadleigh Road Ind. Estate
Ipswich  IP2 0UB
Tel.  +44 (0)1473 217477

X.X
X.XX
X.XXX

IF IN DOUBT
ASK

ISS DATE MOD DRN

This drawing embodies confidential information, the 
property of KOCUREK EXCAVATORS Ltd, to whom
the copyright belongs.  This drawing may not be 
copied or used for any purpose other than that for 
which it was made available except with the prior 
written consent of KOCUREK EXCAVATORS Ltd, &
provision of this drawing does not grant any rights 
under any industrial property rights of KOCUREK 
EXCAVATORS Ltd, nor of any third party.

CONFIDENTIAL

`2.0
`0.5
`0.2

ALL DIMS IN mm
UNLESS STATED

OTHERWISE

ANGLES `1~

DIMENSIONS
WITHOUT

TOLERANCE

DO NOT
SCALE

SCALE
20/09/12

1 
1 

JWC
NTS

-
1 26/09/16 - JWC
2 26/05/16 4226 HAB
    
    
    

 

LOCKING TUBE ASSY

71230079

A A

QTYMASSDESCRIPTIONPART NoITEM
10.00 kgO' RING712300161
17.60 kgLOCKING CYLINDER END712300762
119.22 kgLOCKING CYLINDER TUBE712300773

3

2

1

363.20

(1
60

.0
)



DETAIL A

1

1

2

2

3

3

4

4

5

5

6

6

A A

B B

C C

D D

DRG.
NO.

SHT

TI
TL

E

OF

MATERIAL

FINISH

DRAWN DATE

24 Arkwright Road
Hadleigh Road Ind. Estate
Ipswich  IP2 0UB
Tel.  +44 (0)1473 217477

X.X
X.XX
X.XXX

IF IN DOUBT
ASK

ISS DATE MOD DRN

This drawing embodies confidential information, the 
property of KOCUREK EXCAVATORS Ltd, to whom
the copyright belongs.  This drawing may not be 
copied or used for any purpose other than that for 
which it was made available except with the prior 
written consent of KOCUREK EXCAVATORS Ltd, &
provision of this drawing does not grant any rights 
under any industrial property rights of KOCUREK 
EXCAVATORS Ltd, nor of any third party.

CONFIDENTIAL

`2.0
`0.5
`0.2

ALL DIMS IN mm
UNLESS STATED

OTHERWISE

ANGLES `1~

DIMENSIONS
WITHOUT

TOLERANCE

DO NOT
SCALE

SCALE
26/03/13

1 
1 

STL
NTS

-
1 26/03/13 - STL
2 01/09/14 3903 STL
3 26/05/16 4226 HAB
    
    

 

LOCK CYLINDER DRESSED
ASSY

71230081

QTYDESCRIPTIONPART NoITEM
8SCREW - M12 X 60 CAP HD SKT073312091
8WASHER - M12 PLAIN TYPE A074512202
8WASHER - M12 SQ SPRING074512223
2ADAPTOR - 3/8" BSP MALE X 1/4" BSP MALE 330500034
2SEAL - 1/4" DOWTY330504015
1ANTI-ROTATE PIN712300136
2CLAMPING FLANGE712300157
1LOCKING CYLINDER ASSY712300718

A

(262)

(52)

(209)

NOTES:
 

1. SEAL PORTS IF NOT FITTED IMMEDIATELY.
 

2. CALCULATED APPROXIMATE DRY WEIGHT = 67 kg
 

(651)

7

6
5

7

8

4 5

1 2 3

(2
40

)
Ø

4

AFlack
Text Box
1



POSITIONAL REPRESENTATION

QTYDESCRIPTIONPART NoITEM

4BOLT - M10 X 70 HEX HD070510111

2BOLT - M16 X 45 HEX HD070516062

4BOLT - M16 X 60 HEX HD070516093

8BOLT – M10 x 30 CAP HD SKT BZP 12.9073310034

4BOLT – M12 x 65 CAP HD SKT BZP 12.9073312105

4BOLT – M12 x 70 CAP HD SKT BZP 12.9073312116

4BOLT – M12 x 80 CAP HD SKT BZP 12.9073312137

2BOLT – M12 x 100 CAP HD SKT BZP 12.9073312158

4M16 NYLOC074016149

12WASHER - M10 SPRING0745102210

14WASHER - M12 SQ SPRING0745122211

10WASHER - M16 PLAIN 0745162012

2WASHER - M16 SPRING0745162213

1PIPE W'MENT3300383514

1PIPE W'MENT 3300383615

4PIPE CLAMP H/D BODY 5-S 1" (33.5mm I/D)6603022816

2PIPE CLAMP H/D TOP  6603024117

2PIPE/GREASE CLAMP DOUBLE - UNIVERSAL6603130218

2SINGLE INSERT (1")6603130819

1PLATE - DOUBLE PIPE CLAMP COVER6603131520

1CYLINDER ASSY7127176921

4SEAL - SAE FLANGE - 1"7130000522

1PLATE - CLAMP8600102423

2PLATE - HALF CLAMP8600159624

2CLAMP W'MENT - 190 O/D TUBE8600199625

1PLATE - CLAMP8600200026

1PORT SPACER - 1" 6000 SAE8902000427

1VALVE BOOM LOCK 9707100728

4HOSE FLANGE SPLIT 1"9707123429

1

1

2

2

3

3

4

4

5

5

6

6

7

7

8

8

A A

B B

C C

D D

E E

F F

DRG.

NO.

SHT

T
I
T

L
E

OF

MATERIAL

FINISH

DRAWN DATE

24 Arkwright Road

Hadleigh Road Ind. Estate

Ipswich  IP2 0UB

Tel.  +44 (0)1473 217477

X.X

X.XX

X.XXX

IF IN DOUBT

ASK

ISS DATE MOD DRN

This drawing embodies confidential information, the 

property of KOCUREK EXCAVATORS Ltd, to whom

the copyright belongs.  This drawing may not be 

copied or used for any purpose other than that for 

which it was made available except with the prior 

written consent of KOCUREK EXCAVATORS Ltd, &

provision of this drawing does not grant any rights 

under any industrial property rights of KOCUREK 

EXCAVATORS Ltd, nor of any third party.

CONFIDENTIAL

2.0

0.5

0.2

ALL DIMS IN mm

UNLESS STATED

OTHERWISE

ANGLES 1

DIMENSIONS

WITHOUT

TOLERANCE

DO NOT

SCALE

SCALE

15/02/21

1 

1 

NLH

NTS

-

1 15/02/21

-

NLH

    

    

    

    

 

CYLINDER ASSY DRESSED

RHS

71271767

(2115,0) - SHUT (1535,0) - STROKE

(3650,0) - OPEN

(100,0)

PIN

(160,0) - BORE

(105,0) - ROD

(110,0)

PIN

NOTES:

 

1. PAINT TO SUIT WORKS ORDER.

2. NOTE POSITION & ORIENTATION OF PIPE CLAMPS. 

3. CALCULATED APPROX. 'DRY' WEIGHT = 376 kg.

711

2722

28 22

6 11

1422

1 10

17

16

21

1522

1 10

17

16

2524

23 26

21312

81120

18 19 19

312129

(454,0)

(500,0)

(1075,0)

(2310,0)

90,0°

45,0°

45,0°

(
3

9
3

,
8

)

(330,0)(139,4)

29 4 10

5 11



POSITIONAL REPRESENTATION

QTYDESCRIPTIONPART NoITEM

4BOLT - M10 X 70 HEX HD070510111

2BOLT - M16 X 45 HEX HD070516062

4BOLT - M16 X 60 HEX HD070516093

8BOLT – M10 x 30 CAP HD SKT BZP 12.9073310034

4BOLT – M12 x 65 CAP HD SKT BZP 12.9073312105

4BOLT – M12 x 70 CAP HD SKT BZP 12.9073312116

4BOLT – M12 x 80 CAP HD SKT BZP 12.9073312137

2BOLT – M12 x 100 CAP HD SKT BZP 12.9073312158

4M16 NYLOC074016149

12WASHER - M10 SPRING0745102210

14WASHER - M12 SQ SPRING0745122211

10WASHER - M16 PLAIN 0745162012

2WASHER - M16 SPRING0745162213

1PIPE W'MENT3300383314

1PIPE W'MENT3300383415

4PIPE CLAMP H/D BODY 5-S 1" (33.5mm I/D)6603022816

2PIPE CLAMP H/D TOP  6603024117

2PIPE/GREASE CLAMP DOUBLE - UNIVERSAL6603130218

2SINGLE INSERT (1")6603130819

1PLATE - DOUBLE PIPE CLAMP COVER6603131520

1CYLINDER ASSY7127176921

4SEAL - SAE FLANGE - 1"7130000522

1PLATE - CLAMP8600102423

2PLATE - HALF CLAMP8600159624

2CLAMP W'MENT - 190 O/D TUBE8600199625

1PLATE - CLAMP8600200026

1PORT SPACER - 1" 6000 SAE8902000427

1VALVE BOOM LOCK 9707100728

4HOSE FLANGE SPLIT 1"9707123429

1

1

2

2

3

3

4

4

5

5

6

6

7

7

8

8

A A

B B

C C

D D

E E

F F

DRG.

NO.

SHT

T
I
T

L
E

OF

MATERIAL

FINISH

DRAWN DATE

24 Arkwright Road

Hadleigh Road Ind. Estate

Ipswich  IP2 0UB

Tel.  +44 (0)1473 217477

X.X

X.XX

X.XXX

IF IN DOUBT

ASK

ISS DATE MOD DRN

This drawing embodies confidential information, the 

property of KOCUREK EXCAVATORS Ltd, to whom

the copyright belongs.  This drawing may not be 

copied or used for any purpose other than that for 

which it was made available except with the prior 

written consent of KOCUREK EXCAVATORS Ltd, &

provision of this drawing does not grant any rights 

under any industrial property rights of KOCUREK 

EXCAVATORS Ltd, nor of any third party.

CONFIDENTIAL

2.0

0.5

0.2

ALL DIMS IN mm

UNLESS STATED

OTHERWISE

ANGLES 1

DIMENSIONS

WITHOUT

TOLERANCE

DO NOT

SCALE

SCALE

15/02/21

1 

1 

NLH

NTS

-

1 15/02/21

-

NLH

    

    

    

    

 

CYLINDER ASSY DRESSED

LHS

71271768

(2115,0) - SHUT (1535,0) - STROKE

(3650,0) - OPEN

(160,0) - BORE

(105,0) - ROD

(100,0)

PIN

(110,0)

PIN

14 22
1 10

17

16

28 22

711

21

23

6 11

15 22

2722

26

24 25

2425

312129

110 17 16

181919

8 11

2 13 12

20

(2310,0)

(454,0)

(500,0)

(1075,0)

(
3

9
3
,
8

)

(143,6)(330,0)

90,0°

45,0°

45,0°

NOTES:

 

1. PAINT TO SUIT WORKS ORDER.

2. NOTE POSITION & ORIENTATION OF PIPE CLAMPS. 

3. CALCULATED APPROX. 'DRY' WEIGHT = 376 kg.

29410

511



SECTION A-A

POSITIONAL REPRESENTATIONS

3D VIEWS

AA

QTYDESCRIPTIONPART NoITEM

2GREASE NIPPLE - 1/8" BSP071201511

1GREASE NIPPLE - 1/4" BSP071201522

16BOLT – M16 x 80 CAP HD SKT BZP 12.9073316143

16WASHER - M16 SPRING074516224

2SEAL - BACKUP RING710800565

1SEAL-  MAIN GLAND710800576

1SEAL - SECONDARY GLAND710800587

3SEAL - GUIDE710800598

1LOCK NUT710900069

1LOCK WASHER7109000810

1O RING - 90 I/D X  3.0 DIA7109007311

2RING PISTON7109008612

1SEAL - MAIN PISTON7109008713

2O RING - GLAND7109008914

1SEAL - WIPER7109009315

1PISTON7109022616

1CUSHION RING7109022717

1ROD W'MENT7127109118

1CYLINDER TUBE W'MENT7127177019

1GLAND7127177220

3BACKUP RING 7127177321

2DUST SEAL7199017322

2DUST SEAL7199018023

1CIRCLIP8501091724

1BUSH - 110 I/D 125 O/D 114 LG9701002125

1BUSH - 100 I/D 115 O/D 116 LG9701046426

1

1

2

2

3

3

4

4

5

5

6

6

7

7

8

8

A A

B B

C C

D D

E E

F F

DRG.

NO.

SHT

T
I
T

L
E

OF

MATERIAL

FINISH

DRAWN DATE

24 Arkwright Road

Hadleigh Road Ind. Estate

Ipswich  IP2 0UB

Tel.  +44 (0)1473 217477

X.X

X.XX

X.XXX

IF IN DOUBT

ASK

ISS DATE MOD DRN

This drawing embodies confidential information, the 

property of KOCUREK EXCAVATORS Ltd, to whom

the copyright belongs.  This drawing may not be 

copied or used for any purpose other than that for 

which it was made available except with the prior 

written consent of KOCUREK EXCAVATORS Ltd, &

provision of this drawing does not grant any rights 

under any industrial property rights of KOCUREK 

EXCAVATORS Ltd, nor of any third party.

CONFIDENTIAL

2.0

0.5

0.2

ALL DIMS IN mm

UNLESS STATED

OTHERWISE

ANGLES 1

DIMENSIONS

WITHOUT

TOLERANCE

DO NOT

SCALE

SCALE

11/02/2021

1 

1 

NLH

NTS

-

1 11/02/21

-

NLH

    

    

    

    

 

CYLINDER ASSY

71271769

(
1

3
0

.
0

)

(
2

0
4

.
0

)

(
1

3
0

.
0

)

(2310.0)

2115.00

125.000
-

0.015

0.015+

115.000
-

0.015

0.015+

BOTH PORTS 1" 6000 PSI

NOTES:

 

1. ENSURE ALL COMPONENTS ARE CLEAN ON ASSY.

 

2. PLUG PORTS AFTER ASSY.

 

3. WHEN ASSEMBLING GUIDE RINGS IN GLAND OFFSET SPLIT BY APPROX 180° TO ONE ANOTHER.

 

4. REPLACE SEALS AS COMPLETE KIT. USE SEAL KIT 71271721.

 

5. CALCULATED  APPROXIMATE WEIGHT = 336 kg

126

18

9 10 12 13 12

5 11 17

16 19

20
2

8 6 3 4 24

7 15

25

(2115.0) - SHUT (1535.0) - STROKE

(3650.0) - OPEN

(1084) - CofG - SHUT

(105.0) - ROD(100.0)

PIN

(110.0)

PIN

(160.0) - BORE

(1731) - CofG - OPEN

22

23

5

1

1421142121



1

1

2

2

3

3

4

4

5

5

6

6

A A

B B

C C

D D

DRG.
NO.

SHT

TITLE

OF

MATERIAL

FINISH

DRAWN DATE

24 Arkwright Road
Hadleigh Road Ind. Estate
Ipswich  IP2 0UB
Tel.  01473 217477

X.X
X.XX
X.XXX

IF IN DOUBT
ASK

ISS DATE MOD DRN

This drawing embodies confidential information, the 
property of KOCUREK EXCAVATORS Ltd, to whom
the copyright belongs.  This drawing may not be 
copied or used for any purpose other than that for 
which it was made available except with the prior 
written consent of KOCUREK EXCAVATORS Ltd, &
provision of this drawing does not grant any rights 
under any industrial property rights of KOCUREK 
EXCAVATORS Ltd, nor of any third party.

CONFIDENTIAL

`2.0
`0.5
`0.2

ALL DIMS IN mm
UNLESS STATED

OTHERWISE

ANGLES `1~

DIMENSIONS
WITHOUT

TOLERANCE

DO NOT
SCALE

KOCUREK
EXCAVATORS

LTD

SCALE
20/04/09

1 
1 

DJ
NTS

-
1 20/04/09 - DJ
    
    
    
    

 

10 WAY MULTIBANK ASSY

97084055

QTYMASSDESCRIPTIONPART NoITEM
11.42 kg10 WAY FIXED PLATE970840631
100.29 kgMALE CONNECTOR FOR 

MULTIBANK
970840622

NOTE
 
1. WHEN FITTING ITEM 1 INTO 
ITEM 2, USE CIRCLIP PROVIDED

1

2



 

 21061492 - Spare Parts Catalogue Page | 1 

SPECIALIST IN THE DESIGN AND 
MANUFACTURING OF CUSTOMISED 
EXCAVATOR EQUIPMENT 

 
Notes: 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



 

 21061492 - Spare Parts Catalogue Page | 2 

SPECIALIST IN THE DESIGN AND 
MANUFACTURING OF CUSTOMISED 
EXCAVATOR EQUIPMENT 

 
Notes: 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



 

 21061492 - Spare Parts Catalogue Page | 3 

SPECIALIST IN THE DESIGN AND 
MANUFACTURING OF CUSTOMISED 
EXCAVATOR EQUIPMENT 

 
Notes: 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



 

 21061492 - Spare Parts Catalogue Page | 4 

SPECIALIST IN THE DESIGN AND 
MANUFACTURING OF CUSTOMISED 
EXCAVATOR EQUIPMENT 

 
Notes: 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



 

 21061492 - Spare Parts Catalogue Page | 5 

SPECIALIST IN THE DESIGN AND 
MANUFACTURING OF CUSTOMISED 
EXCAVATOR EQUIPMENT 

 
Notes: 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 


